Walker Mower Online Parts Lookup

Model MT-MTL Illustrated Parts Manual

Parking Brake Assembly

Other model MT-MTL manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
12850 (now 7406-1)Handle Grip, Red
27406-5 (now 7406-8)Parking Brake Lever (4-1/4)
37406-2Lever Mount
45830Grease Fitting
57407Clevis Pin (3/16 x 1/2)
67404Brake Actuator Arm
77405Pin, Transmission Lock
87402Clevis
97408Compression Spring (1/2 x 3/4)
107415Rubber Dust Shield (5/8 x 3/8 x 1/32)
115567-3O-Ring Seal (1/4 x 3/8)
127403Plunger Bushing, Gear Axle
137404-1Brake Actuator Mount
147412Clevis Pin (3/16 x 5/8)
155833Cable Clamp (1/4)
167410Brake Control Cable, LH (25.5")
177409Brake Control Cable, RH (20.5")
187401-3Cable Mount Bracket
197401-1Cable Pull Rod
205552Ball Joint (1/4-28)
F00210-24 Keps Nut
F0031/4-28 Hex Nut
F0041/4-20 Keps Nut
F02510-24 x 3/8 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0321/4-20 x 3/4 Hex Bolt
F054AN960616 Washer
F0721/4 ā€œEā€ Retainer Ring
F086#10 SAE Washer
F1091/8 x 5/8 Roll Pin
F1111/8 x 3/4 Cotter Pin
F1125/8 x 1-1/4 x .03 Washer
F1271/16 x 1/2 Cotter Pin
F261AN960616L Washer
F2871/4-28 Keps Nut